



REPORT OF PERFORMANCE

TIC 1567-13

OBJECT Multi-core power cable

TYPE 0,6/1,0 kV, 4x300 mm², CU/XLPE/SWA/PVC

MANUFACTURER Nuhas Oman L.L.C.,
Rusayl, Sultanate of Oman

CLIENT Nuhas Oman L.L.C.,
Rusayl, Sultanate of Oman

TESTED BY KEMA Nederland B.V.,
Arnhem, The Netherlands

DATE OF TESTS 13 August to 18 September 2013

TEST PROGRAMME Conductor insulation colour test, as per client's specification

SUMMARY AND CONCLUSION The test was passed

This Report of Performance applies only to the object tested. The responsibility for conformity of any object having the same designations with that tested rests with the Manufacturer.

This report consists of 10 pages in total.

© Copyright: Only integral reproduction of this record is permitted without written permission from KEMA. Electronic copies in e.g. PDF-format or scanned version of this record may be available and have the status "for information only".
The sealed and bound version of the record is the only valid version.

KEMA Nederland B.V.

S.A.M. Verhoeven
Director Testing, Inspections &
Certification The Netherlands

Arnhem, 16 December 2013